~” TSURUMI PUMP

TE2-100HA

Parts List | ENGINE PUMP | TE2 SERIES | DATE: FEB 2010
| ITEM | PARTS No. | DESCRIPTION | QTY | SIZE MATERIAL | NOTES

1 1001-001 CASING 1 AC
2 1001-004 CASING COVER 1 AC
3 1001-009 IMPELLER 1 FC
4 1001-011 INNER CASING / VOLUTE 1 FC
5 1001-019A DISCHARGE BEND w/ NPT 1 4" NPT ADC
6 1001-013A SUCTION FLANGE w/ NPT 1 4" NPT ADC
7 821-008 MECHANICAL SEAL 1 SIC
8 1001-002 O-RING (CASING) 1 209.55x3.05 NBR
9 1001-012 PACKING (VOLUTE) 1 67x86x10t NBR
10 1001-020 PACKING (DISCHARGE BEND) 1 100x125x3t NBR
11 1001-015 CHECK VALVE 1
12 501-021 PLUG w/ O-RING 2 Thread part OD = 7/8 inch RESIN / NBR Includes ITEM #13
13 501-022 O-RING (2) P-24(3.5) NBR
14 501-005 HEX. BOLT 4 M8x48L SWCH
15 501-007 SPRING WASHER 4 M8 SWCH
16 501-008 PLAIN WASHER 4 M8 SWCH
17 501-006 SEAL PACKING (BLUE) 4 7.8x13.5x3.3t (BLUE) CR Interchangeable 501-006N
18 501-003 BOLT (CASING to CASING COVER) 4 M10x30L (SW) SWCH
19 501-003 BOLT (DISCHARGE BEND) 4 M10x30L (SW) SWCH
20  501-003 BOLT (SUCTION FLANGE) 4 M10x30L (SW) SWCH
21 1001-030H CAGE FRAME 1 SPC
22 1001-031H BASE 1 SPC
23 1001-032 ANTI-VIBRATION RUBBER(PUMP) 4 M8 x .75 x .75 x .75
24 1001-034 BRACKET 2 SPC
25 1001-024 SPRING NUT 8 M8 SWCH
26 1001-023 HEX. BOLT 4 M10x45L (SW) SWCH
27 1001-033 FLANGE NUT 4 M10 SWCH
28 1001-014 HEX. BOLT 4 M10x20 (SW) SWCH
29 1001-033 FLANGE NUT 2 M10 SWCH
30 1001-028 HOSE BAND 3

1001-043 IMPELLER SHIM 24.2x20x0.3t SWCH

GX240 GX240K1WKT2 HONDA ENGINE CALL HONDA

>>>>> Accessories
200 300 630 MECH SEAL INSERT TOOL Net pricing — not subject to parts discount
NOTE:

Pricing in U.S. currency and subject to change without notice.

No Returns on Electrical Parts

* Indicates items included in set
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